

公開可能な代表的レジメンのみを掲載し、適宜更新いたします。

肺がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
CDDP+CPT-11 (SM)	シスプラチン	60mg/m ²	div	d1	28
	イリノテカン	60mg/m ²	div	d1,8,15	
CDDP+VP-16	シスプラチン	80mg/m ²	div	d1	28
	エトポシド	100mg/m ²	div	d1,2,3	
CBDCA+VP-16	エトポシド	100mg/m ²	div	d1,2,3	21～28
	カルボプラチン	AUC=5/body	div	d1	
AMR	アムルビシン	45mg/m ²	div	d1,2,3	21
CDDP+PEM	ペメトレキセド	500mg/m ²	div	d1	21
	シスプラチン	75mg/m ²	div	d1	
PEM	ペメトレキセド	500mg/m ²	div	d1	21
CBDCA+PAC (3W)	パクリタキセル	200mg/m ²	div	d1	21
	カルボプラチン	AUC=6/body	div	d1	
CDDP+GEM	シスプラチン	80mg/m ²	div	d1	21
	ゲムシタビン	1000mg/m ²	div	d1,8	
CDDP+VNR	シスプラチン	80mg/m ²	div	d1	21
	ビノレルビン	25mg/m ²	div	d1,8	
CBDCA+Nab-PAC (アブラキサン)	カルボプラチン	AUC=6/body	div	d1	21
	アブラキサン	100mg/m ²	div	d1,8,15	
Daily CBDCA+RT	カルボプラチン	30mg/m ²	div	d1-5	-
RAM +DOC	ラムシルマブ	10mg/kg	div	d1	21
	ドセタキセル	60mg/m ²	div	d1	
オブジーボ(肺)	ニボルマブ	240mg/kg	div	d1	14
キイトルーダ(肺)	ペムブロリズマブ	200mg/body	div	d1	21
テセントリク	アテゾリズマブ	1200mg/body	div	d1	21
イミフィンジ	デュバルマブ	10mg/kg	div	d1	14

乳がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
EC(90・600)	エピルビン	90mg/m ²	iv	d1	21
	シクロホスファミド	600mg/m ²	div	d1	
dose-denseEC(90・600)	エピルビン	90mg/m ²	iv	d1	14
	シクロホスファミド	600mg/m ²	div	d1	
	ペグフィルグラスチム	3.6mg	皮下注	d3	
FEC	エピルビン	75～100mg/m ²	iv	d1	21
	フルオロウラシル	500mg/m ²	div	d1	
	シクロホスファミド	500mg/m ²	div	d1	
TC(乳癌)	ドセタキセル	75mg/m ²	div	d1	21
	シクロホスファミド	600mg/m ²	div	d1	
ハーセプチン	トラスツズマブ	初回4mg/kg・維持2mg/kg	div	d1	7
ハーセプチン(3週毎投与)	トラスツズマブ	初回8mg/kg・維持6mg/kg	div	d1	21
ドセタキセル	ドセタキセル	60～75mg/m ²	div	d1	21
WT 12	パクリタキセル	80mg/m ²	div	d1,8,15,22,29,35, 43,50,57,64,71,78	91
CMF	メソトレキセート	40mg/m ²	div	d1,8	28
	フルオロウラシル	500mg/m ²	div	d1,8	
	シクロホスファミド	100mg	経口	d1-14	
ナベルピン	ビノレルビン	25mg/m ²	div	d1,8	21
ジェムザール乳癌専用	ゲムシタビン	1250mg/m ²	div	d1,8	21
ハラヴェン	エリブリン	1.4mg/m ²	div	d1,8	21
アブラキサン	アブラキサン	260mg/m ²	div	d1	21
アバスチン+パクリタキセル(90)	ベバシズマブ	10mg/kg	div	d1,15	28
	パクリタキセル	90mg/m ²	div	d1,8,15	
カドサイラ	トラスツズマブ エムタンシン	3.6mg/kg	div	d1	21

胃がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
DOC+TS-1 triweekly	ドセタキセル	40mg/m ²	div	d1	21
	S-1	80mg/m ²	経口	2投1休	
TS-1+CDDP	シスプラチン	60mg/m ²	div	d8	35
	S-1	80mg/m ²	div	d1-21	
SOX	オキサリプラチン	130mg/m ²	div	d1	21
	S-1	80mg/m ²	経口	d1-14	
Xeloda+CDDP/ハーセプチン	シスプラチン	80mg/m ²	div	d1	21
	カペシタビン	2000mg/m ²	経口	d1-14	
	トラスツズマブ	初回8mg/kg・維持6mg/kg	div	d1	
Xeloda+CDDP 3weeks	カペシタビン	2000mg/m ²	経口	d1-14	21
	シスプラチン	80mg/m ²	div	d1	
RAM+wPAC(80)	ラムシルマブ	8mg/kg	div	d1,15	28
	パクリタキセル	80mg/m ²	div	d1,8,15	
RAM+アブラキサン	ラムシルマブ	8mg/kg	div	d1,15	28
	アブラキサン	100mg/m ²	div	d1,8,15	
アブラキサン(胃癌)	アブラキサン	100mg/m ²	div	d1,8,15	28
オプジーボ(胃)	ニボルマブ	240mg/kg	div	d1	14

食道がん

レジメン名	抗がん剤	基準投与量	投与方法	投与日	1クール(日)
5FU+CDDP(CRT) 【FP 700/70】	フルオロウラシル	700mg/m ²	div	d1-4	28
	シスプラチン	70mg/m ²	div	d1	
5FU+CDDP(CRT) 【FP 1000/75】	フルオロウラシル	1000mg/m ²	div	d1-4	28
	シスプラチン	75mg/m ²	div	d1	
FP	シスプラチン	80mg/m ²	div	d1	28
	フルオロウラシル	800mg/m ²	div	d1-5	
5FU+Ned	フルオロウラシル	800mg/m ²	div	d1-5	28
	ネダプラチン	80mg/m ²	div	d1	
DOC単独	ドセタキセル	60mg/m ²	div	d1	21
DCF	フルオロウラシル	750mg/m ²	div	d1-5	21
	ドセタキセル	70mg/m ²	div	d1	
	シスプラチン	70mg/m ²	div	d1	

大腸がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
5FU/ILV	レボホリナート	250mg/m ²	div	d1,8,15,22,29,36	56
	フルオロウラシル	600mg/m ²	div	d1,8,15,22,29,36	
mFOLFOX6	レボホリナート	200mg/m ²	div	d1	14
	オキサリプラチン	85mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400～3000mg/m ²	div	d1	
アバスチン+mFOLFOX6	ベバシズマブ	5or10mg/kg	div	d1	14
	レボホリナート	200mg/m ²	div	d1	
	オキサリプラチン	85mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400～3000mg/m ²	div	d1	
XELOX	オキサリプラチン	130mg/m ²	div	d1	21
	カペシタビン	2000mg/m ²	経口	d1-14	
アバスチン+XELOX	ベバシズマブ	7.5mg/kg	div	d1	21
	オキサリプラチン	130mg/m ²	div	d1	
	カペシタビン	2000mg/m ²	経口	d1-14	
SOX	オキサリプラチン	130mg/m ²	div	d1	21
	S-1	80mg/m ²	経口	d1-14	
アバスチン+SOX	ベバシズマブ	7.5mg/kg	div	d1	21
	オキサリプラチン	130mg/m ²	div	d1	
	S-1	80mg/m ²	経口	d1-14	
FOLFIRI	レボホリナート	200mg/m ²	div	d1	14
	イリノテカン	150mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
アバスチン+FOLFIRI	ベバシズマブ	5or 10mg/kg	div	d1	14
	レボホリナート	200mg/m ²	div	d1	
	イリノテカン	150mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	
アバスチン+IRIS	ベバシズマブ	5or 10mg/kg	div	d1,15	28
	イリノテカン	100mg/m ²	div	d1,15	
	S-1	80mg/m ²	経口	d1-14	
アバスチン+mFOLFOXIRI	ベバシズマブ	5mg/kg	div	d1	14
	イリノテカン	150mg/m ²	div	d1	
	レボホリナート	200mg/m ²	div	d1	
	オキサリプラチン	85mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	
RAM+FOLFIRI	ラムシルマブ	8mg/kg	div	d1	14
	レボホリナート	200mg/m ²	div	d1	
	イリノテカン	150mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	
ザルトラップ+FOLFIRI	アフリベルセプトベータ	4mg/kg	div	d1	14
	レボホリナート	200mg/m ²	div	d1	
	イリノテカン	150mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	
ア-ピタックス	セツキシマブ	初回: 400mg/m ²	div	d1	7
		2回目以降: 250mg/m ²			
B-mab+ロンサーフ	ベバシズマブ	5mg/kg	div	d1,15	28
	トリフルリジン・チピラシル	80mg/m ²	経口	d1-5,8-12	

胆道がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
CDDP+GEM	シスプラチン	25mg/m ²	div	d1,8	21
	ゲムシタビン	1000mg/m ²	div	d1,8	
GEM	ゲムシタビン	1000mg/m ²	div	d1,8,15	28

膵がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
FOLFIRINOX	オキサリプラチン	85mg/m ²	div	d1	14
	レボホリナート	200mg/m ²	div	d1	
	イリノテカン	180mg/m ²	div	d1	
	フルオロウラシル	400mg/m ²	div	d1	
	フルオロウラシル	2400mg/m ²	div	d1	
GEM+Nab-PAC	ゲムシタビン	1000mg/m ²	div	d1,8,15	28
	アブラキサン	125mg/m ²	div	d1,8,15	

婦人科がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
weekly CDDP	シスプラチン	40mg/m ²	div	d1	7
ノギテカン・シスプラチン	ノギテカン	0.75mg/m ²	div	d1-3	21
	シスプラチン	50mg/m ²	div	d1	
TC	パクリタキセル	180mg/m ²	div	d1	21
	カルボプラチン	AUC=5/body	div	d1	
AP療法	ドキソルビシン	60mg/m ²	div	d1	21
	シスプラチン	50mg/m ²	div	d1	
TC+アバスチン (TCB)	パクリタキセル	180mg/m ²	div	d1	21
	カルボプラチン	AUC=5/body	div	d1	
	ベバシズマブ	15mg/kg	div	d1	
アバスチン単剤	ベバシズマブ	15mg/kg	div	d1	21
DC	ドセタキセル	70mg/m ²	div	d1	21
	カルボプラチン	AUC=5/body	div	d1	
カンプト療法	イリノテカン	100mg/m ²	div	d1,8,15	28
ドキシル	リポソーム化ドキソルビシン	40mg/m ²	div	d1	28
ジェムザール単剤	ゲムシタビン	1000mg/m ²	div	d1,8,15	28
ハイカムチン	ノギテカン	1.25mg/m ²	div	d1-5	21

泌尿器がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
GC療法(28日コース)	ゲムシタビン	1000mg/m ²	div	d1,8,15	28
	シスプラチン	70mg/m ²	div	d1	
キイトルーダ(尿路上皮癌)	ペムブロリズマブ	200mg/body	div	d1	21
ドセタキセル療法	ドセタキセル	75mg/m ²	div	d1	21
カバジタキセル	カバジタキセル	25mg/m ²	div	d1	21
	ペグフィルグラスチム	3.6mg	皮下注	d3	
BEP療法	シスプラチン	20mg/m ²	div	d1-5	21
	エトポシド	100mg/m ²	div	d1-5	
	ブレオマイシン	30mg(15mg)/body	iv	d1,8,15	
オプジーボ	ニボルマブ	240mg/kg	div	d1	14
トリセル療法	テムシロリムス	25mg/body	div	d1	7

造血器腫瘍

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
ビダーザ	アザシチジン	75mg/m ²	皮下注	d1-7	28
ビダーザ(点滴静注)	アザシチジン	75mg/m ²	div	d1-7	28
ベルケイド	ボルテゾミブ	1.3mg/m ²	div	d1,4,8,11	21
カイトロリス①	カルフィルゾミブ	20mg/m ²	div	d1,2	28
	カルフィルゾミブ	27mg/m ²	div	d8,9,15,16	
カイトロリス②～⑫	カルフィルゾミブ	27mg/m ²	div	d1,2,8,9,15,16	28
DBd療法①	ダラツムマブ	16mg/kg	div	d1,8,15	21
	ボルテゾミブ	1.3mg/m ²	皮下注	d1,4,8,11	
DBd療法②～③	ダラツムマブ	16mg/kg	div	d1,8,15	21
	ボルテゾミブ	1.3mg/m ²	皮下注	d1,4,8,11	
DBd療法④～⑧	ダラツムマブ	16mg/kg	div	d1	21
	ボルテゾミブ	1.3mg/m ²	皮下注	d1,4,8,11	
DBd療法⑨以降	ダラツムマブ	16mg/kg	div	d1	28
DLd療法①	ダラツムマブ	16mg/kg	div	d1,8,15,22	28
DLd療法②	ダラツムマブ	16mg/kg	div	d1,8,15,22	28
DLd療法③～⑥	ダラツムマブ	16mg/kg	div	d1,15	28
DLd療法⑦以降	ダラツムマブ	16mg/kg	div	d1	28
エムプリシティ①,②	エロツズマブ	10mg/kg	div	d1,8,15,22	28
エムプリシティ(E-Ld)③以降	エロツズマブ	10mg/kg	div	d1,15	28
ABVD変法	ドキソルビシン	25mg/m ²	div	d1	14
	ブレオマイシン	9mg/m ²	div	d1	
	ビンブラスチン	6mg/m ²	iv	d1	
	ダカルバジン	375mg/m ²	div	d1	

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
アドセトリス	ブレンツキシマブ・ベドチン	1.8mg/kg	div	d1	21
R(375mg/m ²)-CHOP (プレドニンは内服処方)	リツキシマブ	375mg/m ²	div	d1	21
	ドキシソルビシン	50mg/m ²	div	d2	
	ビンクリスチン	1.4mg/m ²	div	d2	
	シクロホスファミド	750mg/m ²	div	d2	
CHOP (プレドニンは内服処方)	ドキシソルビシン	50mg/m ²	div	d1	21
	ビンクリスチン	1.4mg/m ²	div	d1	
	シクロホスファミド	750mg/m ²	div	d1	
ESHAP(R)	リツキシマブ	375mg/m ²	div	d1	28
	シスプラチン	25mg/m ²	div	d2-5	
	シタラビン	2000mg/m ²	div	d6	
	エトポシド	40mg/m ²	div	d2-5	
EPOCH (プレドニンは内服処方)	エトポシド	50mg/m ²	div	d1-4	21
	ドキシソルビシン	10mg/m ²			
	ビンクリスチン	0.4mg/m ²			
	シクロホスファミド	750mg/m ²	div	d5	
B-R	リツキシマブ	375mg/m ²	div	d1	28
	ベンダムスチン	90mg/m ²	div	d2,3	
トレアキシシン	ベンダムスチン	120mg/m ²	div	d1,2	21
GDP	ゲムシタビン	1000mg/m ²	div	d1,8	21
	シスプラチン	75mg/m ²	div	d1	
ガザイバ+ベンダムスチン①	ベンダムスチン	90mg/m ²	div	d1,2	28
	オビヌツズマブ	1000mg/body	div	d1,8,15	
ガザイバ+ベンダムスチン②~⑥	ベンダムスチン	90mg/m ²	div	d1,2	28
	オビヌツズマブ	1000mg/body	div	d1	
プララトレキセート(ジフォルタ)	プララトレキセート	30mg/m ²	div	d1,8,15,22,29,36	49
イストダックス	ロミデプシン	14mg/m ²	div	d1,8,15	28

頭頸部がん

レジメン名	抗がん剤	基準投与量	投与法	投与日	1クール(日)
CDDP(100mg/m ²)CRT	シスプラチン	100mg/m ²	div	d1	21
アービタックス(初回)+CF (CDDP+5FU)	セツキシマブ	初回: 400mg/m ² 2回目以降: 250mg/m ²	div	d1,8,15,22	28
	シスプラチン	80mg/m ²	div	d1	
	フルオロウラシル	800mg/m ²	div	d1-4	
	セツキシマブ	250mg/m ²	div	d1,8,15,22	
アービタックス(維持量)+CF (CDDP+5FU)	シスプラチン	80mg/m ²	div	d1	28
	フルオロウラシル	800mg/m ²	div	d1-4	
	セツキシマブ	250mg/m ²	div	d1,8,15,22	
オプジーボ	ニボルマブ	240mg/kg	div	d1	14
アービタックス(初回)+wPAC	パクリタキセル	80mg/m ²	div	d1,8,15	28
	セツキシマブ	初回: 400mg/m ² 2回目以降: 250mg/m ²	div	d1,8,15,22	
	セツキシマブ	250mg/m ²	div	d1,8,15,22	
アービタックス+wPAC	パクリタキセル	80mg/m ²	div	d1,8,15	28
	セツキシマブ	250mg/m ²	div	d1,8,15,22	